
 

9/12/2025    www.lankota.com  |  Lankota Inc. John Deere and JD are registered trademarks of Deere & Company. 
  Lankota is a registered trademark of Lankota Group. 

Page | 1 

LANTC95152 

Installation Instructions 
Lankota Tow Cable Kit for: 

CIH® 715 Quadtrac and Rowtrac 

270 West Park Avenue 

Huron, SD  57350 

866-526-5682 



 

9/12/2025    www.lankota.com  |  Lankota Inc. John Deere and JD are registered trademarks of Deere & Company. 
  Lankota is a registered trademark of Lankota Group. 

Page | 2 

Numerical Parts List - Common Parts 

Part Numbers Description Qty 
LAN-CIHTC101 Cable Anchor Weldment 1 

LAN-CIHTC102 Cable Anchor Top Plate 1 

LAN-CIHTC103 Front Differential Cable Plate 1 

LAN-CIHTC103A Spacer 4 

LAN-CIHTC206 CIH Tow Cable Storage Pin 1 

LANTC157 Tow Cable 1 

LANTC207 Front Differential Cable Guide Link 1 

LANTC208 1-1/4” Cable Shackle 1 

LANTC209 1-3/8” Cable Shackle 1 

LAN8RTC006BLK Cable Clamp 2 

RED21940 7/16” X 2 Lynch Pin 1 

LANF-HHCS-M24-80 M24 X 80 Bolt 6 

LANF-HHCS-M20-100 M20 x 100 Bolt 4 

LANF-FW-M24 M24 Flat Washer 6 

LANF-FW-M20 M20 Flat Washer 4 

LANFM7KV Serrated Flange Bolt—3/8x 1 2 

LAN3718 Serrated Flange Nut—3/8 2 

 



 

9/12/2025    www.lankota.com  |  Lankota Inc. John Deere and JD are registered trademarks of Deere & Company. 
  Lankota is a registered trademark of Lankota Group. 

Page | 3 

LAN-CIHTC103 (1) LAN-CIHTC103A (4) LANTC157 (1) LANTC207 (1) LANTC208 (1) LANTC209 (1) 

LAN-CIHTC101 (1) LAN-CIHTC102 (1) LAN-CIHTC206 (1) RED21940 (1) 

LANF-HHCS-M24-80 

(6) LANF-FW-M24 (6) 

LANF-HHCS-M20-

100 (4) LANF-FW-M20 (4) LAN8RTC006 (2) LANFM7KV (2) LAN3718 (2)  

Pictorial Parts List - Common Parts 



 

9/12/2025    www.lankota.com  |  Lankota Inc. John Deere and JD are registered trademarks of Deere & Company. 
  Lankota is a registered trademark of Lankota Group. 

Page | 4 

1. Tow Point Installation 

Figure 1.1 

Refer to Figure 1.1 - 1.3 

1. Install (LAN-CIHTC101 & LAN-CIHTC102) in front of drawbar 
with taper of mount facing towards front of tractor. Clean 
out rear housing and install LAN-CIHTC102 above frame 
(sliding in from rear).   

2. Bolt LAN-CIHTC101 to LAN-CIHTC102 using the (6) M24 x 80 
Bolts and (6) M24 Washers. 

3. Attach cable to rear mounting plate using LANTC209 with the 
washers on the cable toward the rear of the tractor. 

Figure 1.3 Figure 1.2 



 

9/12/2025    www.lankota.com  |  Lankota Inc. John Deere and JD are registered trademarks of Deere & Company. 
  Lankota is a registered trademark of Lankota Group. 

Page | 5 

5. Cable Guide Installation 

Figure 2.1 

Refer to Figure 2.1 - 2.3 

4. Install the front guide (LAN-CIHTC103 & LANTC207) on the front of the differential as shown in Figure 5.1. Use LANCIHTC103A 
spacers if necessary (375 Standard Axle). Note: blow dirt out of the tapped holes first. 

5. Connect the cable (LANTC157) using shackle LANTC208 to front differential link LANTC207. Place the cable clamps 
(LAN8RTC006BLK) on the front side of the shackle and tighten cable to a good functioning tension. Use the 3/8 serrated flange 
bolts and nuts (LANFM7KV and LAN3718) to tighten the cable. 

Figure 2.2 

Figure 2.3 



 

9/12/2025    www.lankota.com  |  Lankota Inc. John Deere and JD are registered trademarks of Deere & Company. 
  Lankota is a registered trademark of Lankota Group. 

Page | 6 

Refer to Figures 3.1 & 3.2 
6. Mount cable to front storage area by running Storage Pin (LAN-

CIHTC206) though cable eye and through hole in front weight plate.  
7. Secure storage pin with Lynch Pin (RED21940). 

1. Storage Pin Installation 

Figure 3.1 

Figure 3.2 

For further technical assistance, 

 Call Lankota Inc. at:  

1-866-526-5682 


